

Test Report Date: Dec. 04, 2012 No. SHSL1204076111TX Page 1 of 2

WENZHOU SHEGNEN NONWOVEN CO.,LTD JINGYU VILLAGE, YUNYAN COUNTRYSIDE, CANGNAN COUNTY, WENZHOU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description nonwoven fabric:100%polypropylene in white WENZHOU SHEGNEN NONWOVEN CO.,LTD Manufacturer

Country of Destination Guatemala

Selected test(s) as requested by applicant Test Performed

Sample Receiving Date : Nov. 23, 2012

Testing Period : Nov. 23, 2012 TO Dec. 04, 2012

Test Result(s) For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Ltd.

Tina Xi

Account Executive

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions. htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms-e-document.htm. Attention is drawn to the limitation of liability, indempification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its interventor any small within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exerging all their frains and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unsufficient and offenders may be prosecuted to the fullest extent of the law. Unless at the wise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report No. SHSL1204076111TX Date: Dec. 04, 2012 Page 2 of 2

Test Result

Weather Resistance : UV Light and Moisture Exposure

(AATCC 186-2009; Option 1 - Fluorescent UV Lamp)

Irradiance :0.77W/m.sq. @ UVA 340 nm

Duration of 1 cycle :8 hrs UV exposure followed by 4 hrs condensation

Temperatur : 60 degree C UV exposure

50 degree C Condensation

Test result(s):

Colour Fastness Performance:

I. After48 hours

Colour Change 4.5

Tensile Strength (ASTM D5034-2009 – CRE – 1" grab)

As received	As received age	After age
Lengthwise (lbf)	5.2	4.7
Widthwise (lbf)	3.6	2.8

After 48 hours UV exposure

Lengthwise (%) 9.6 Widthwise (%) 22.2

*** End of Report ***

> 3[™]Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国•上海 徐汇区宜山路889号3号楼邮编: 200233

t (86-21) 61402666 t (86-21) 61402666 f (86-21) 64958763 f (86-21) 64958763 www.cn.sgs.com e sgs.china@sgs.com